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31.10.2024

BLOCK STATUS AS ON 31t OCTOBER-2024
D-07 100% Completed Works
BLOCK ¢ Layout of block
STATUS UP TO PREVIOUS STATUS AS ON 31.10.2024
MONTH
- ¢ Excavation work 10%
completed
100% Completed Works
D-08 « Layout of block
BLOCK
100% Completed Works
D-09 « Layout of block
BLOCK ¢ Excavation work
STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH
¢ Piles 01 nos. casted. ¢ Piles 181 nos. casted. (182/256)
(01/256)
100% Completed Works
D-10 o Layout of block
BLOCK ¢ Excavation
¢ Piling work
STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH
¢ 37 nos. piles casted ¢ 14 nos. piles casted ( 256/256)
(242/256)
100% Completed Works
D-11 o Layout of block
BLOCK

¢ Excavation
¢ Piling work

STATUS UP TO PREVIOUS
MONTH

STATUS AS ON 31.10.2024

¢ Earth dressing work for
sub base for PCC 10 %.
(Total 20%).

¢ Soil compaction test
sample taken for third
party testing.

¢ Foundation PCC work 65%
completed.

¢ Routine pile test completed.

¢ Pile integrity test 20% completed.
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100% Completed Works

D-12 + Layout of block
BLOCK ¢ Excavation
¢ Piling work
STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH
¢ Earth dressing work for ¢ Earth dressing work for sub base
sub base PCC 5% ( Total PCC work 70% (Total 100%b).
30% ) ¢ Soil compaction test sample taken for
¢ Soil compaction test third party testing.
sample taken for third ¢ Foundation PCC work 100 %
party testing. completed.
¢ Stitch slab 209% casted.
¢ Pile integrity testing 40% completed.
100% Completed Works
NON o Layout of block
TOWER
STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH
¢ Excavation work 10% ¢ Excavation work 5% completed.
completed. (Total 75% ) (Total 80%)
¢ 67 nos. piles casted ( ¢ 41 nos. piles casted (268/621)
2271621) ¢ Stitch slab 2% casted.
¢ Soil compaction test
sample taken for third
party testing.
100%Completed Works
Ramp for | | ayout of block
Ancillary 1 o 'py cavation
blocks

¢ Back filling
¢ Foundation work

STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH

¢ Retaining wall 1% lift ¢ Ramp floor slab 80% casted.
balance 10% cased. (Total | e Retaining wall 2" lift 40% casted.
100%). (Total 90%0).

¢ Retaining wall 2" lift
50% casted.
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100%Completed Works

3 mtrs
Barricading
Phase-Ill | STATUS UP TO PREVIOUS | STATUS AS ON 31.10.2024
MONTH
¢ LHS completed. ¢ No work
¢ Front side completed
¢ RHS completed
¢ Rear side 35% work
completed.
100%Completed Works
9 mtrs
Barricading
Phase-lI

STATUS UP TO PREVIOUS
MONTH

STATUS AS ON 31.10.2024

¢ Gate no -2 to D-12 block
no. work.

¢ Gateno-2t0310%
completed. ( Total 80% )

¢ Gate no -3 to block D-07
foundation work 25%
completed.(Total 50% )

¢ Block D-07 to D-12 no
work.

¢ Gate no-2 to 3 13 % completed. ( Total
98% )

¢ Gate no -3 to block D-07 foundation
work 50% completed. (Total 100%)

¢ Barricading erection work 60%
completed.

¢ Barricading Gl sheet fixing work 60%
completed.

ol

Progress Report No. 06 (29.01.2024-31.10.2024) | Page4




PROGRESS REPORT
CGEWHO-GREATER NOIDA PHASE-II PROJECT

PHOTOGRAPHS OF WORK PROGRESS AS ON 31.10.2024

BLOCK D-09 PILING WORK IN PROGRESS

Shot on OnePlus

By sanchit
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BLOCK D-12 STITCH SLAB 20% CASTED
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ROUTINE PILE TESTING WORK IN BLOCK D-11 & D-12 COMPLETED
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PLATFORM LOADING FOR ROUTINE TEST OF BLOCK D-11
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PLATFORM LOADING FOR ROUTINE TEST OF BLOCK D-11
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COLLECTION OF SOIL SAMPLE FOR COMPACTION TEST IN BLOCKS D-11 & D-12

Shot on OnePlus
By sanchit
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PILE INTEGRITY TESTING IN BLOCKS D-11, D-12 & NON TOWER AREA

Shot on OnePlus

By/sanchit
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PILE INTEGRITY TESTING IN BLOCKS D-11, D-12 & NON TOWER AREA
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RAMP BASE SLAB 80% CASTED

Shot on @nePlus

By sanchit
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PHASE-11 GATE NO.-3 TO BLOCK D-07 BARRICADING WORK
60% COMPLETED

7
Shot:ei OnePlus
By sapchitys
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CUBE COMPRESSIVE STRENGTH TESTING IN PAM LAB
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wf

CUBE COMPRESSIVE STRENGTH TESTING IN RUDRATECH LAB
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QUALITY CONTROL

DURING CONSTRUCTION FOLLOWING QUALITY CONTROL TESTS CONDUCTED
AT SITE:

S. No. Materials Source from Test Done Result

Initial load test of Pile: - Conducted in the presence of IIT Roorkee officials and
result found satisfactory.

2 Trial Mixes & Cube test done in Rudratech & PAM RMC Plant.

1

3 Steel Third party testing is being done.

4 RCC cubes are being tested and Register is being maintained.

5 Slump test conducted at site to insure workability of concrete.

6 Soil compaction Third party testing is being done.

7 Pile Integrity test Pile integrity testing is being done.

8 Routine load test of Pile | Conducted in the presence of IIT Roorkee officials
and result found satisfactory.
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ROUTINE PILE LOAD PLATFORM SET UP IN BLOCK D-09

Shot on-OnePlus

By sanchit
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ROUTINE LOAD TESTING IN PROGRESS IN BLOCK- D-10
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ROUTINE LOAD TESTING IN PROGRESS IN BLOCK- D-09

3';& Progress Report No. 06 (29.01.2024-31.10.2024) | Page20




PROGRESS REPORT
CGEWHO-GREATER NOIDA PHASE-II PROJECT

DIAL GAUGE SET UP
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HYDRAULIC PRESSURE GAUGE SET UP

" Shot on OnePlus

v NBy sanchit
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